HEATAWAY

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[T AIWAY Preface

"MORE COST EFFECTIVE
WITH WORLD CLASS QUALITY”

This installation manual has been prepared as a guide for assembling and

installing the 9th Generation Evaporative Condenser, designed for high efficiency,
durability, and cost-effectiveness with premium stainless steel materials.

The manual provides detailed step-by-step instructions, from the initial assembly
of individual components to the installation of additional equipment. For models with

varying footprints, users can refer to the table provided in this manual for specific
assembly guidelines to ensure smooth and accurate installation.

We sincerely hope that this manual will serve as a valuable resource for users and
facilitate efficientinstallation processes.

Footprint Model Footprint Model
EC3-0510-0803C-5 EC9-2250-1018C-S
EC9-0620-0809C-5
8'X9 EC9-0710-0809C-S EC9-2450-1018C-M
(24X27m) EC9-0750-0809C-S 10X 18 EC3-2550-1018C-5
ECS-0860-0809C-L (30 X55m) ECY-2790-1018C"M
EC9-0910-0809C-L EC9-2960-1018C-L
EC9-3000-1018C-M
EC9-0930-0812C-L EC9-3200-1018C-L
EC9-1000-0812C-S
EC9-1040-0812C-M EC9-1650-1212C-S
8'X12' EC9-1150-0812C-L EC9-1800-1212C-M
(24X3.6m) EC9-1190-0812C-M 1'% 12" EC9-1950-1212C-L
EC9-1250-0812C-M EC9-2030-1212C-M
EC9-1310-0812C-L (36X36m) EC9-2220-1212C-M
EC9-1360-0812C-L EC9-2400-1212C-L
EC9-1300-0818C-S
EC9-1480-0818C-L EC9-2600-1218C-5
EC9-1570-0818C-S EC9-2800-1218C-M
(24X55m) 36X55m) EC9-3210-1218C-M
EC9-1850-0818C-M EC9-3500-1218C-M
EC9-1940-0818C-M EC9-3800-1218C-L
EC9-2070-0818C-L
EC9-2120-0818C-L
EC9-1400-1012C-S
EC9-1550-1012C-M
v o EC9-1645-1012C-L
( 3.1ODXX3.162m ] EC9-1790-1012C-M
EC9-1900-1012C-L
EC9-1960-1012C-M
EC9-2050-1012C-L

ECS RIGGING 6§ ASSEMBLY INSTRUCTION




mearaway] 1aDle Of Contents

1. Installation outline

2. Installation Manual of ECS Model

I R B

8'X9
(24X27m)

8' X1
(24X3.6m)

8'X 18’
(24X55m)

10'X 12’
(3.0X36m)

10X 18’
(3.0 X5.5m)

12'X1e
(3.6X3.6m)

12'X 18"
(3.6 X5.5m)

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

ECS-0510-08092-5
ECS-0620-08092-5
ECS-0710-0809C-S
ECS-0750-0809C-S
ECS-0860-080SC-L
ECS-0910-0809C-L

ECS-0930-0812C-L
ECS-1000-0812C-S
ECS-1040-0812C-M
ECS-1150-0812C-L
ECS-1190-081=2C-M
ECS-1250-0812C-M
ECS-1310-0812C-L
ECS-1360-0812C-L

ECS-1300-08182-5
ECS-1480-0818C-L
EC9S-1570-0818C-S
EC9-1630-0818C-M
EC9S-1760-0818C-5
EC9S-1850-0818C-M
EC9-1540-0818C-M
ECS-2070-0818C-L
EC9-2120-0818C-L

ECS-1400-1012C-S
ECS-1550-1012C-M
ECS-1645-1012C-L

ECS-1790-1012C-M
ECS-1300-1012C-L

ECS-1960-1012C-M
ECS-2050-1012C-L

EC9-2250-1018C-5
EC9-2450-1018C-M
EC9-2550-1018C-5
ECS-2790-1018C-M
EC9-2560-1018C-L
ECS-3000-1018C-M
EC9-3200-1018C-L

ECS-1650-1212C-S
ECS-1800-1212C-M
ECS-1950-1212C-L
ECS-2030-1212C-M
ECS-2220-1212C-M
ECS-2400-1212C-L

EC9-2600-1218C-S
EC9-2800-1218C-M
EC9-2950-1218C-S
EC9-3210-1218C-M
EC9-3500-1218C-M
EC9-3800-1218C-L

17

34

51

71

92

11e



Table of Contents

[HEATAWAY]

3. Installation Additional Equipment of ECS

. ; Single layer of Water Cooling Coil 134

to@iET (Ceelfing) (el Double layer of Water Cooling Coil 135
Standby Water pump Additional Standby Water pump 137
Ladder Standard Ladder and Customize Ladder 140
Platform for footprint Length 9' 143

Platform Platform for footprint Length 12' 144
Platform for footprint Length 18’ 147

Top Handrail Standard Top Handrail 152

Standard cage

Addition cage 155

Cage

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



HEATAWAY

Installation outline

The assembly process of the Evaporative Condenser is outlined in a
Clear and systematic manner, starting with the basin section, followed by the
coil section, and concluding with the fan section. Each step is detailed and
accompanied by corresponding illustrations to ensure accuracy and ease of

assembly.

Step3
FAN Section

Step?

Coil Section

Stepl

Basin Section

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



HEATAWAY

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—~—_ Piping Connection

[HEATAWAY]

N5 N3
PIPING CONNECTION
MARK DESCRIPTION Ty SIZE THREAD VALVE
N1 REFRIGERANT INLET i L" - -
NZ REFRIGERANT OQUTLET i L" - -
N3 MAKE UP WATER 1 2" BSPTIF) BALL VALVE
N& OVER FLOW 1 2" BSPTIM] -
NS DRAIN 1 2" BSPTIF) BALL VALVE
NG OUICK REFILL 1 2" BSPTIF) BALL VALVE

ECS RIGGING 6§ ASSEMBLY INSTRUCTION




_~——  Basin Section Assembly

el
[;_5 A'rAw_@ﬂ

Step 1:Basin Assembly

le =1

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)

6 7.0

8 11.0

10 33.0

12 51.0

16 160.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ Basin Section Assembly

[HEATAWAY]
HEATAWAY]

Step 2 :Support Frame Assembly

Butylon Surface Butyl on Surface
HEX BOLT
M10x1.5x30L
WASHER M10
HEX NUT M10
HEX BOLT
M10x1.5x30L
WASHER M10
HEXNUT M10
r=—=——7—77— 1
\ \
| I
| I
\ I
\ |
\ |
,,,,,, [ I
r 1 ‘ ‘
| | | I
I [ S
1 1
r—————-— 1 | |
| | | |
| | | |
1 1 1 1
} } 7777777 HEX BOLT
I I M10x1.5x30L
L | WASHER M10
HEXNUT M10
TIGHTENING TORQUE (A2-70) HEX NUT M10x1.5
M TORQUE (Nn) SPRING WASHER M10
WASHER M10
6 10 HEX BOLT M10x1.5x30L
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Basin Section Assembly

LU

Step 3: Frame Assembly

Butylon Surface

HEX BOLT
M10x1.5x30L
HEXNUT M10
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—— _ Basin Section Assembly
[HEATAWAY]

Step 3: Frame Assembly

HEXBOLT
M10x1.5x30L
HEXNUT M10
WASHER M10
SPRING WASHER
M10

Butylon Surface

HEX BOLT
M10x1.5x40L
HEX NUT M10
WASHER M10
SPRING WASHER
M10
\ fre | @
Silicone
@ &
1)
/\\ HEX BOLT
e *t\l > MEx1.25x20L
TIGHTENING TORQUE (A2-70) N ’ HEX.LOCK NUT
M6EX1.25
M TORQUE (Nm) WASHER M6
b 7.0 N SPRING WASHER M6
8 17.0
10 33.0
12 57.0
16 160.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁ;@ Basin Section Assembly

Step 5: Water Deflect Assembly

- S
/ ~
~
= § HEX BOLT
i M6Ex1.25x20L
HEX LOCK NUT
) M6x1.25
. _ WASHER M6
“h N SPRING WASHER
M6
e HEX BOLT
TIGHTENING TORQUE (A2-70) M8x1.25x20L
WING NUT M8
M TORQUE (Nm) \ WASHER M8
6 10 LA/
8 17.0
10 33.0
12 57.0
16 140.0
.

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



.-,-’L s e
LU

Basin Section Assembly

Step 6:Piping and Valve Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

PIPE OVER FLOW
BOLT M8x1.25x40L
NR GASKET
WASHER FOR M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET
HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET

HEX.LOCK NUT M8X1.25




[ﬁ% Basin Section Assembly

Step 7 Water Pump Base Assembly

WASHER‘\

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEXNUT M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FOR M10
HEX.NUT M10x1.5

S—

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 110 HEX.BOLT M10x1.5x35L
10 330 WASHER FOR M10

SPRING WASHER FOR M10

12 57.0 HEX.NUT M10x15
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

Step 8: Water Pump pipe Assembly

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FORM20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILE HOSE 1"

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 70
HOSE CLAMP 1"
8 17.0 TEXTILE HOSE 1"
0 33.0 HEX BOLT M20 x90L
HEX LOCK NUT M20
12 210 WASHER FOR M20
1 140.0 SPRING WASHER FOR M20

10
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Basin Section Assembly

[HEATAWAY]

Step 9: Move Assembled Basin to Position

LOUVER

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Ly Fan Motor Assembly

[HEATAWAY

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX NUT M16

SPRING WASHER FORM16
WASHER FOR M16

HEX BOLT M16x1.5x60L

12



_~—— _ Fan Motor Assembly
[HEATAWAY]

HEX NUT M10
SPRING WASHER FOR
M10

WASHER FORM10
HEX BOLT
M10x1.5x30L

HEX NUT M6
WASHER FOR M6 _
HEX BOLT @\-
. A
MExL5x15L (7 .

|'/.; \I
'\'_J/”\A/ T

HEXNUT M16 HEXNUT M10
SPRING WASHER FOR SPRING WASHER FOR
M16 M10
WASHER FOR M16 WASHER FOR M10
HEXBOLT HEX BOLT

§ M16x1.5x60L M10x1.5x30L
HEX NUT M8 G\ FANGURTO- % P Q ;3)
WASHER FOR M8 = A0E N A N
HEX BOLT LN | 2 () | /£ il BB
MB8XL.5x15L =i = W ) =)\ D I
NS BN 5 N SN, :
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm| o
8 17.0 &
10 33.0
12 510 00.1:2:;3-&'23‘;3'«“
16 1400 e |

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Assembly Fan set

[HEATAWAY]

HEXBOLT
MB8x1.25x35L
WASHER SPRING M8
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

14
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— Assembly Fan Section to Basin Section

[HEATAWAY]

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

15
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[;@ Final Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

16



HEATAWAY

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—~—_ Piping Connection

[HEATAWAY]

N5 N3
PIPING CONNECTION
MARK DESCRIPTION Ty SIZE THREAD VALVE
N1 REFRIGERANT INLET i L" - -
NZ REFRIGERANT OQUTLET i L" - -
N3 MAKE UP WATER 1 2" BSPTIF) BALL VALVE
N& OVER FLOW 1 2" BSPTIM] -
NS DRAIN 1 2" BSPTIF) BALL VALVE
NG OUICK REFILL 1 2" BSPTIF) BALL VALVE

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

18



e

el
[;_5 A'rAw_@ﬂ

_~——_ Basin Section Assembly

Step 1:Basin Assembly

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)

6 7.0

8 11.0

10 33.0

12 51.0

16 160.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

G

& .

e =R

e

19



[ﬁ;@ Basin Section Assembly

Step 2 :Support Frame Assembly

Butylon
Surface

Butylon
Surface

HEX BOLT
_ M10x1.5x30L

TIGHTENING TORQUE (A2-70) MIOL5x30L

M TORQUE (Nm) HEX NUT M10

6 10

8 17.0

10 33.0 HEX NUT M10x1.5

: SPRING WASHER M10
12 57.0 WASHER M10
1 1400 HEX BOLT M10x1.5x30L
20

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁ% Basin Section Assembly

Step 3: Frame Assembly

Butyl on Surface

II“|I {n] [s] ﬂiﬂg e} Q I
ll' o a ﬂ]ﬂl o) (o] \
o i o
/ o o HEp O o
N L/
TIGHTENING TORQUE (A2-70)
M TORQUE {Nm] HEX BOLT
6 70 M8x1.25x25L
WASHER M8
8 17.0 HEX.LOCKNUT
10 330 M8x1.25
12 57.0
16 140.0

cl
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—— _ Basin Section Assembly
[HEATAWAY]

Step 3:Frame Beam Assembly

HEXBOLT
M10x1.5x30L
HEXNUT M10
WASHER M10
SPRING WASHER
M10

Butyl on Surface

G \ e Il ®
IHcone
@ e
A
TIGHTENING TORQUE (A2-70) / \\Q HEX BOLT
%L > MBx1.25x20L
M TORQUE (Nm) SO, HEX.LOCK NUT
6 7.0 M6x1.25
WASHER M6
8 17.0 o SPRING WASHER M6
10 330
12 57.0
16 140.0

c2e
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Basin Section Assembly

[HEATAWAY]

Step 4 :Support Frame Assembly

HEX BOLT
M10x1.5x30L
HEXNUT M10
WASHER M10
SPRING WASHER
M10

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX BOLT
M10x1.5x40L
HEXNUTM10
WASHER M10
SPRING WASHER
M10

Caution:Remove Lifting lug and eye bolt after

assembly basin section finished.

23



[ﬁ;@ Basin Section Assembly

Step 5: Water Deflect Assembly

T N
{ ™y
N HEX BOLT
— L MexiasxaoL
i HEX LOCK NUT
m MBx1.25
WASHER M6
ey f SPRING WASHER M6
—\\__ ____J"l{
49 HEX BOLT
MBx1.25x20L
TIGHTENING TORQUE (A2-70) \ WING NUT M8
v TORQUE (N b WASHER M8
6 7.0 ez
8 11.0
10 33.0
12 5%.0
16 140.0

24
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



.-,-’L s e
LU

Basin Section Assembly

Step 6:Piping and Valve Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

PIPE OVER FLOW
BOLT M8x1.25x40L
NR GASKET
WASHER FOR M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET
HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET

HEX.LOCK NUT M8X1.25




[ﬁ% Basin Section Assembly

Step 7 Water Pump Base Assembly

WASHER‘\

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEXNUT M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FOR M10
HEX.NUT M10x1.5

S—

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 110 HEX.BOLT M10x1.5x35L
10 330 WASHER FOR M10

SPRING WASHER FOR M10

12 57.0 HEX.NUT M10x15
16 140.0

cb
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

Step 8: Water Pump pipe Assembly

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FORM20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILE HOSE 1"

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 70
HOSE CLAMP 1"
8 17.0 TEXTILE HOSE 1"
0 33.0 HEX BOLT M20 x90L
HEX LOCK NUT M20
12 210 WASHER FOR M20
1 140.0 SPRING WASHER FOR M20

27
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e

_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

Step 9: Move Assembled Basin to Position

LOUVER
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0
28

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Ly Fan Motor Assembly

[HEATAWAY

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX NUT M16

SPRING WASHER FORM16
WASHER FOR M16

HEX BOLT M16x1.5x60L

29



_~—— _ Fan Motor Assembly
[HEATAWAY]

HEX NUT M10
SPRING WASHER FOR
M10
WASHER FORM10
HEX BOLT
M10x1.5x30L

HEXNUT M6
WASHER FOR M6
HEX BOLT
MBEx1.5x15L

HEXNUT M16

SPRING WASHER FORM16
WASHER FOR M16

HEX BOLT M16x1.5x60L

HEXNUT M8 G\

WASHER FOR M8

AIR FLOW DIRECTION

FAN GUARD
sl

HEXNUT M10

SPRING WASHER FORM10
WASHER FORM10

HEX BOLT M10x1.5x30L

M8x1.5x15L y—c== Bl I
\ ot .I'/x T /
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm) ~( s
] 17.0 2
10 330
12 510 00.1:2:;3-&'23‘;3'«“
16 1400 P |
90 50

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Assembly Fan set

[HEATAWAY]

HEXBOLT
MB8x1.25x35L
WASHER SPRING M8
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

31
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



@ Assembly Fan Section to Basin Section

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)

6 7.0

8 17.0

10 33.0

12 51.0

16 140.0

32

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[;@ Final Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

33



BRAND-NEW
9™ GENERATION

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

Model

ECS-1300-0818C-5
ECS-1480-0818C-L
EES-1570-0818L-5
ECS-1630-0818C-M
ECS-1/60-0818C-S
ECS-1850-0818C-M
ECS-1940-0818C-M
EC9-2070-0818C-L
EC9=-2120-0818C-L

www.heataway.net



[HEATAWAY]

=~ Piping Connection

N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTy SIZE THREAD VALVE
N1 REFRIGERANT IMLET Z L" - -
N2 REFRIGERAMT OUTLET Z L" - -
N3 MAKE UP WATER 1 2" BSPTIF BALL VALVE
N OVER FLOW 1 2" BSPTIM] -
NS ORAIN 1 2" BSPTIF BALL VALVE
Nb QUICK REFILL 1 2" BSPTIF BALL VALVE

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

35



_~——  Basin Section Assembly

[HEATAWAY]

Step 1:Basin Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

G

Rl |

& .

A

36



[ﬁ;@ Basin Section Assembly

Step 2 :Support Frame Assembly

Butylon
Surface

Butylon
Surface

HEX BOLT
_ M10x1.5x30L

TIGHTENING TORQUE (A2-70) MIOL5x30L

M TORQUE (Nm) HEX NUT M10

6 10

8 17.0

10 33.0 HEX NUT M10x1.5

: SPRING WASHER M10
12 57.0 WASHER M10
1 1400 HEX BOLT M10x1.5x30L
37

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁ% Basin Section Assembly

Step 3: Frame Assembly

Butyl on Surface

II“|I {n] [s] ﬂiﬂg e} Q I
ll' o a ﬂ]ﬂl o) (o] \
o i o
/ o o HEp O o
N L/
TIGHTENING TORQUE (A2-70)
M TORQUE {Nm] HEX BOLT
6 70 M8x1.25x25L
WASHER M8
8 17.0 HEX.LOCKNUT
10 330 M8x1.25
12 57.0
16 140.0

38
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—— _ Basin Section Assembly
[HEATAWAY)

Step 3:Frame Beam Assembly

HEXBOLT
M10x1.5x30L
HEXNUT M10
WASHER M10
SPRING WASHER
M10

Butyl on Surface

G \ e Il ®
IHcone
@ e
A
TIGHTENING TORQUE (A2-70) / \\Q HEX BOLT
714 > MBx1.25x20L
M TORQUE (Nn) N HEX LOCK NUT
6 7.0 M6x1.25
WASHER M6
8 17.0 o SPRING WASHER M6
10 33.0
12 57.0
16 140.0

39
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e

el
[;_5 A'rAw_@ﬂ

—__ Basin Section Assembly

Step 4 Support Frame Assembly

HEX BOLT
M10x1.5x30L
HEXNUT M10
WASHERM10
SPRING WASHER
M10

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX BOLT

M10x1.5x40L
HEXNUT M10
WASHER M10

M10

Caution:Remove Lifting lug and eye bolt after
assembly basin section finished.

40



[ﬁ;@ Basin Section Assembly

Step 5: Water Deflect Assembly

r S
f ™,
\
= & HEX BOLT
ﬂ- MBx1.25x20L
i HEX.LOCK NUT
M6x1.25
f/’ WASHER M6
= —~ SPRING WASHER MG
49 HEX BOLT
M8x1.25x20L
TIGHTENING TORQUE (A2-70) \ WING NUT M8
M TORQUE (Nm) b7 WASHER M8
6 7.0 e
8 17.0
10 33.0
12 57.0
16 140.0
41

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



.-,-’L s e
LU

Basin Section Assembly

Step 6:Piping and Valve Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

PIPE OVER FLOW
BOLT M8x1.25x40L
NR GASKET
WASHER FOR M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET
HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET

HEX.LOCK NUT M8X1.25




[ﬁ% Basin Section Assembly

Step 7 Water Pump Base Assembly

WASHER‘\

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEXNUT M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FOR M10
HEX.NUT M10x1.5

S—

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 110 HEX.BOLT M10x1.5x35L
10 330 WASHER FOR M10

SPRING WASHER FOR M10

12 57.0 HEX.NUT M10x15
16 140.0

43
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

Step 8: Water Pump pipe Assembly

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FORM20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILE HOSE 1"

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 70
HOSE CLAMP 1"
8 17.0 TEXTILE HOSE 1"
0 33.0 HEX BOLT M20 x90L
HEX LOCK NUT M20
12 210 WASHER FOR M20
1 140.0 SPRING WASHER FOR M20

44
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



— Basin Section Assembly

[HEATAWAY]

Step 9:Move Assembled Basin to Position

LOUVER

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

45
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Ly Fan Motor Assembly

[HEATAWAY

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX NUT M16

SPRING WASHER FORM16
WASHER FOR M16

HEX BOLT M16x1.5x60L

46



_~—— _ Fan Motor Assembly
[HEATAWAY]

HEXNUT M10

SPRING WASHER FORM10
WASHER FOR M10

HEX BOLT M10x1.5x30L

HEXNUT M6
WASHER FOR M6 .
HEX BOLT MBx1.5x15L (Dj‘

HEXNUT M16 HEXNUT M10
SPRING WASHER FOR M16 SPRING WASHER FORM10
WASHER FOR M16 WASHER FORM10
HEX BOLT M16x1.5x60L HEX BOLT M10x1.5x30L

HexnuTMe (6 P = Q /G)
WASHER FOR M8 = p A .
HEX BOLT M8x1.5x15L s = { [E=l| R <N )
= = x | = D )
v L “l
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm) ~( s
6 17.0 2
10 330
12 510 00.1:2:;3-&'23‘;3'«“
16 1400 P |

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



-’ Assembly Fan set

[HEATAWAY

HEXBOLT

MB8x1.25x35L
WASHER SPRING M8
ﬁl""- WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

48
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Assembly Fan Section to Basin Section

HEATAWAY

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

49
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



— Final Assembly

[HEATAWAY]

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



BRAND-NEW
Sth GENERATION

HEATAWAY

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

Model

EC3-1400-1012C-5
ECS-1550 - 1012C-M
ECS-1645-TEd2( -]
ECS-1790-1012C-M
ECS=19300=-10¥=€-|
ECS-1960-1012C-M
ECS-2050-1012C-L

www.heataway.net



=~ Piping Connection

[HEATAWAY

N4
=|. = —— .F
[ o)
I - = | 1 A ]
L E- ' lIN6
[ad T as B . B g S
NS N3
PIPING CONNECTION
MARK DESCRIPTION aTy SIZE THREAD VALVE
N1 REFRIGERANT IMLET Z 4" - -
NZ | REFRIGERANT QUTLET Z 4" - -
N3 | MAKE UP WATER 1 2" BSPTIF) BALL VALVE
Ni | OVER FLOW 1 2" BSPTIM -
N5 |DRAN 1 2" BSPTIF) BALL VALVE
No | QUICK REFILL 1 2" BSPTIF) BALL VALVE

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

52



_~——_ Basin Section Assembly

[HEATAWAY]

Step 1:Basin Assembly

Butyl on Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

53
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—_ Basin Section Assembly

LU

Step 1:Basin As

sembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

G 5 ASSEMBLY INSTRUCT
ECS RIGGING &6 ASSEMBLY

ION
INSTRUCTION

=

Silicone

R

54



_~——_ Basin Section Assembly

[HEATAWAY]

Step 2 :Support Frame Assembly

Butylon
Surface
HEX BOLT M10x1.5x30L
HEX NUT M10
WASHER M10

SPRING WASHER M10

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

—

HEX BOLT M10x1.5x30L
HEXNUT M10

WASHER M10

SPRING WASHER M10

Butylon
Surface

Butylon

Surface
- .a“\./\; - __/xllz
|
|

HEX BOLT M10x1.5x30L
HEXNUT M10

WASHER M10

SPRING WASHER M10

55



_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

Step 3: Frame Assembly

HEX BOLT
M8x1.25x25L
HEX.LOCKNUT
M8x1.25
WASHER M8

Butyl on Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm|
6 10 HEX BOLT
8 17.0 M8x1.25x25L

HEX.LOCK NUT

10 330 M8x1.25
12 57.0 WASHER M8
16 140.0

56
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁ% Basin Section Assembly

Step 4:Frame Beam and Support Assembly

HEX BOLT M10x1.5x40L
HEXNUT M10

WASHER M10

SPRING WASHER M10

HEX BOLT M10x1.5x30L
HEXNUT M10

WASHER M10

SPRING WASHER M10

Silicone

TIGHTENING TORQUE (A2-70) HEX BOLT M10xL1.5x30L
M TORQUE (Nm) HEX NUT M10
WASHER M10
6 1.0 SPRING WASHER M10
8 17.0
10 33.0
12 57.0
16 160.0
57

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Basin Section Assembly

[HEATAWAY]

Step 5: Water Deflect Assembly

\A A
o o
/’v v“\
v
e V.. :
e HEX BOLT
MBx1.25x20L
WING NUT M8
N WASHER M8
i
TIGHTENING TORQUE (A2-70)
M TORQUE (Nn) RS
6 10 N
8 170 = L Hexeolt
- MEx1.25x20L
10 30 ﬂ?iﬁj ) HEX.LOCK NUT
12 57.0 E M6Ex1.25
WASHER M6
1 140.0 -~ SPRING WASHER Ms

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Basin Section Assembly

[HEATAWAY

Step 6:Piping and Valve Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

PIPE OVER FLOW

BOLT M8x1.25x40L

NR GASKET

WASHER FOR M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET
HEX.LOCKNUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET

HEX.LOCK NUT M8X1.25




[ﬁéiﬁm Basin Section Assembly

Step 7 Water Pump Base Assembly

WASHER ‘\

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEXNUT LOCK M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX.BOLT M10x1.5x30L
WASHER FORM10

SPRING WASHER FORM10

HEX.NUT M10x1.5

60



e

S me—
[HEATAWAY]
SEALRWAT

Basin Section Assembly

Step 8: Water Pump pipe Assembly

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HOSE CLAMP 1"
TEXTILE HOSE 1"

HEX BOLT M20 xS0L

HEX LOCK NUT M20
WASHER FOR M20
SPRING WASHER FOR M20

61



_~—— _ Basin Section Assembly

LU

Step 9:Move Assembled Basin to Position

LOUVER
TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)

6 7.0

8 17.0

10 33.0

12 51.0

16 140.0

62

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[E‘:‘?@ Coil Section Assembly

Spreader Bar

Spreader Bar

Butylon Surface Butylon Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

63
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



=t

—._ (oil Section Assembly

T
[HEATAWAY]

TIGHTENING TORQUE (A2-70)

TORQUE (Nm]

6 1.0
8 170
10 33.0
12 51.0
16 160.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEXBOLT
M8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

64



_~—— _ (oil Section Assembly
[HEATAWAY

Butylon Surface

Butylon
Surface

HEX BOLT MBx1x20L
WASHER SPRING M6
HEXNUT M6x1
WASHER M6

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm| e o L
5 70 WASHER SPRING M8
HEX NUT M8x1.25

8 110 WASHER M8

10 33.0

12 51.0

16 140.0

65

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



. FAN Section Assembly

[HEATAWAY]
SEATAWAY

HEX BOLT
MBx1.25x25L

Butylon WASHER SPRING M8
HEX NUT M8x1.25

Surface WASHER M8

HEX BOLT
M8x1.25x25L |
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm]
6 1.0
8 170
10 33.0
12 51.0
16 160.0

66
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Ly Fan Motor Assembly

[HEATAWAY

HEXNUT M16
SPRING WASHER FOR
M16

WASHER FOR M16
HEX BOLT

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

67

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_—— _ Fan Motor Assembly
[HEATAWAY]|

HEX NUT M10
SPRING WASHER FOR
M10

WASHER FORM10
HEX BOLT
M10x1.5x30L

HEXNUT M6
WASHER FOR M6
HEX BOLT
MEx1.5x15L

HEXNUT M16 HEXNUT M10
SPRING WASHER FOR SPRING WASHER FOR
M16 M10
WASHER FOR M16 WASHER FOR M10

HEXBOLT HEX BOLT
16x1.5x60L MI10x1.5x30L

HEX NUT M8 G FANOUARD §
WASHER FOR M8 = P /)
HEX BOLT 2 [J;ﬁ;l o ol
MB8x1.5x15L =T x | | =
o Ch N il
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm) .
6 1.0 E ===l I
8 17.0 T = -
10 33.0
12 510 A —
00.1220/3-6/23°/8WR
16 160.0 #1250

68
ECS RIGGING 6§ ASSEMBLY INSTRUCTION %



@ FAN Motor Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

69



_—— Final Assembly

[HEATAWAY

Butylon Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX BOLT
M8x1.25x20L
WASHER SPRING M8
WASHER M8
HEXNUTM81.25




HEATAWAY

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



=~ Piping Connection

[HEATAWAY

N4
=|. = —— .F
[ o)
I - = | 1 A ]
L E- ' lIN6
[ad T as B . B g S
NS N3
PIPING CONNECTION
MARK DESCRIPTION aTy SIZE THREAD VALVE
N1 REFRIGERANT IMLET Z 4" - -
NZ | REFRIGERANT QUTLET Z 4" - -
N3 | MAKE UP WATER 1 2" BSPTIF) BALL VALVE
Ni | OVER FLOW 1 2" BSPTIM -
N5 |DRAN 1 2" BSPTIF) BALL VALVE
No | QUICK REFILL 1 2" BSPTIF) BALL VALVE

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

72



_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

» Step 1: Start Assembly from item * BASIN SECTION-F " And “ BASIN SECTION-M*

HEX BOLT
M8x1.25x25L
WASHER

SILICONE

WASHER M8
SPRING WASHER M8
HEXNUT M8x1.25

TIGHTENING TORQUE (A2-70) L e
SPRING WASHER FOR M0
M TORQUE (Nm) \ : "
6 10 : .
8 170 0®
10 330 _
12 31.0 HEXBOLT M 5x30L ">
16 140.0 FLAT WASHER FOR MI0 /" Butylon Surface

73
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁ;ﬁ Basin Section Assembly

» Step 2: Assembly “ BASIN SECTION-B " with * BASIN SECTION-F * And
“BASIN SECTION-M "

Caution: Remove Lifting lug
after assembly basin section

HEX BOLT
M8x1.25x25L
WASHER

SILICONE

WASHER M8
SPRING WASHER M8
HEX NUT M8x1.25

Butylon Surface

® & a
s 5 8

TIGHTENING TORQUE (A2-70) HEXNUT M10x15
M TORQUE (Nm) SPRING WASHER FOR M10 Butyl on Surface
6 70
8 170
10 33.0
12 5%.0
16 160.0 HEX.BOLT M10x15x30L

74

et
EC9RIGGING & ASSEMBLY INSTRUCTION FLAT WASHER FOR M10 /




== Basin Section Assembly

[@’ATAVJ.@

» Step 3 : Assembly Support Frame

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

Butylon Surface

O

& &h

- HEXNUT M10x1.5
- SPRING WASHER M10
- WASHER M10

- HEXBOLT M10x1.5x30L

75



e

_~——_ Basin Section Assembly

[HEATAWAY]
SEAVANAY

» Step 4 : Assembly Frame Support with BASIN Set Assembly

Butyl on Surface

- HEXBOLT M10x1.5x30L
- WASHER M10

- SPRING WASHER M10
- HEXNUT M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

76
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Basin Section Assembly

[HE ATAWAY]

» Step 5: Assembly Frame Support with BASIN Set Assembly

-HEXNUT M10x1.5
- SPRING WASHER
M10

- WASHER M10

| -HEXBOLT

2 M10x1.5x30L

Butylon Surface

HEXBOLT

M10x1.5x30L
WASHER M10
HEXNUT M10

Butylon Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

77
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁ;@ Basin Section Assembly

» Step 6 : Assembly Top Frame of BASIN SECTION

."I'-

=

Butylon Surface

-
<
]

\ o o o o
| o o o Q
O 'e)
o B o
TIGHTENING TORQUE (A2-70) 0 | ]
M TORQUE (Nm| ~ 7
6 70
8 17.0 HEX BOLT
10 330 MBx1.25x25L
WASHER M8
12 )10 HEX_LOCK NUT
16 1400 MBx1.25

78
ECS RIGGING 6§ ASSEMBLY INSTRUCTION

N



[ﬁéiﬁm Basin Section Assembly

» Step 7 :Install Top Frame to BASIN SECTION and assembly MID FRAME

Caution:Remave Lifting lug and eye bolt
after assembly basin section finished.

-HEXNUT M10x1.5

- SPRING WASHER M10

- WASHER M10

- HEXBOLT M10x1.5x35L

-HEXNUT M10x15
- SPRING WASHER M10
- WASHER M10
-HEX BOLT
M10x1.5x35L
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm]
6 1.0
8 170
10 33.0
12 51.0
16 160.0
79

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[;@ Basin Section Assembly

» Step 8 : Assembly support frame and Deflector

SILICONE ON SURFACE P ™

y & P,
':!r @T}‘ k“‘“‘&-\
- = LIFTING EYE BOLT

S MIOX15x17L
hY /) WASHERFORM10
\ HEX NUT M10XL5

- HEX NUT M6x1 Tt
- SPRING WASHER M6

- WASHER M6

- HEX BOLT M6x1x20L

SILICONE AND BUTYL ON
SURFACE

-HEXNUT M10x1.5
- SPRING WASHER M10
- WASHER M10

- HEXBOLT M10x1.5x30L

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

80
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e

_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

» Step 9 : Install water pipe and Ball Float Valve to BASIN SECTION

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTENING TORQUE (A2-70)

TORQUE (Nm]

1.0

170

33.0

51.0

160.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX NUT M20x2.5

SPRING WASHER FOR M20

WASHER FOR M20
HEX BOLT M20x2.5x70L

HOSE CLAMP 1"
TEXTILE HOSE 1"

HEX BOLT M20 xS0L

HEX LOCK NUT M20
WASHER FOR M20
SPRING WASHER FOR M20

81



[ﬁ;ﬁ Basin Section Assembly

» Step 10 : Pump set assembly and install to BASIN SECTION

WASHER‘\

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEX.NUT M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
b 1.0 HEX.BOLT M10x1.5x30L
WASHER FORM10
8 11.0 SPRING WASHER FOR M10
10 330 HEXNUT M10x1.5
12 57.0
16 160.0
82

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e Basin Section Assembly

[HEATAWAY,

» Step 10 : Pump set assembly and install to BASIN SECTION

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HOSE CLAMP 1"
TEXTILE HOSE 1"

HEX BOLT M20 xS0L

HEX LOCK NUT M20
WASHER FOR M20
SPRING WASHER FOR M20

83



[HEATAWAY]

Basin Section Assembly

Move BASIN SECTION to position

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—— _ (oil Section Assembly

——
[HEATAWAY]

>> Assembly Coil Section L and R on Basin

Speader bar

Butylon Surface

HEXBOLT
M8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

85
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ (Coil Section Assembly

[HEATAWAY]

BUTYL ON
SURFACE

HEX BOLT MBx1x20L
WASHER SPRING M6
HEXNUT M6x1
WASHER M6

HEXBOLT
M8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 5%.0
16 140.0

86
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—— _ Fan Section Assembly

LU

>> Assembly FAN Section L and R

BUTYL ON SURFACE

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8
HEX BOLT
M8x1.25x25L
WASHER SPRING M8
TIGHTENING TORQUE (A2-70) HEX NUT M8x1.25
WASHER M8
M TORQUE (Nm)
6 7.0
8 11.0
10 33.0
12 510
16 160.0

87
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Ly Fan Motor Assembly

[HEATAWAY

0

E“"_a‘ (A ;

1=

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEXNUT M16

SPRING WASHER FOR
M16

WASHER FOR M16

HEX BOLT M16x1.5x60L

88



_~—— _ Fan Motor Assembly
[HEATAWAY]

HEX NUT M10
SPRING WASHER FOR
M10

WASHER FORM10
HEX BOLT
M10x1.5x30L

HEXNUT M6
WASHER FOR M6
HEX BOLT
MBEx1.5x15L

HEXNUT M16 HEXNUT M10
SPRING WASHER FOR SPRING WASHER FOR
M16 M10
WASHER FOR M16 WASHER FOR M10

HEXBOLT HEX BOLT
16x1.5x60L M10x1.5x30L

HEX NUT M8 g :
WASHER FOR M8 = P
HEX BOLT 5 | h;:ﬁql o Y
MB8x1.5x15L : e | T )
Pt L= AN ”l
- ] e P —
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm) Y,
b 1.0 E =) 7S
8 17.0 T = -
10 33.0
12 57.0 B —=
O0A220/3-6/23°/8WR
16 160.0 #1250

89
ECS RIGGING 6§ ASSEMBLY INSTRUCTION %



— Fan Section Assembly

[HEATAWAY]

>> |nstall FAN set With Motor to FAN Section

HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 5%.0
16 140.0

S0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e Fan Section Install

[HEATAWAY]

>> |nstall FAN Section

HEX BOLT M8x1.25x20L
WASHER SPRING M8
WASHER M8

HEX NUT M8 1.25

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 5%.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



BRAND-NEW
9™ GENERATION

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

Model

ECS-1650-1212C-5
ECS-1800-1212C-M
EES-1950~1clal L
EC9-2030-1212C-M
ECS-2220-1212C-M
EC3-2400-1212C-L

www.heataway.net



=~ Piping Connection

[HEATAWAY

N4
=|. = —— .F
[ o)
I - = | 1 A ]
L E- ' lIN6
[ad T as B . B g S
NS N3
PIPING CONNECTION
MARK DESCRIPTION aTy SIZE THREAD VALVE
N1 REFRIGERANT IMLET Z 4" - -
NZ | REFRIGERANT QUTLET Z 4" - -
N3 | MAKE UP WATER 1 2" BSPTIF) BALL VALVE
Ni | OVER FLOW 1 2" BSPTIM -
N5 |DRAN 1 2" BSPTIF) BALL VALVE
No | QUICK REFILL 1 2" BSPTIF) BALL VALVE

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

93



_~——_ Basin Section Assembly

[HEATAWAY]

Step 1:Basin Assembly

Butyl on Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

84
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—_ Basin Section Assembly

LU

Step 1:Basin Assembly kw

Silicone

L

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ECI RIGGING 5§ ASSEMBLY INSTRUCTION
ECS RIGGING & ASSEMBLY INSTRUCTION



_~—— _ Basin Section Assembly
[HEATAWAY]

Step 2 :Support Frame Assembly

Butylon

Surface
AN e N /ﬁ
|

—

\
\E Butylon
Surface

—

Butylon

Surface
HEX BOLT HEX BOLT
M10x1.5x30L M10x1.5x30L
HEX NUT M10 HEX NUT M10
WASHER M10 WASHER M10
SPRING WASHER SPRING WASHER
M10 M10

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 70 HEX BOLT
M10x1.5x30L
8 17.0 HEX NUT M10
n 330 WASHER M10
: SPRING WASHER
1 57.0 M10
16 140.0

S6
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

Step 3: Frame Assembly

HEX BOLT
M8x1.25x25L
HEX.LOCKNUT
M8x1.25
WASHER M8

Butyl on Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm|
6 10 HEX BOLT
8 17.0 M8x1.25x25L

HEX.LOCK NUT

10 330 M8x1.25
12 57.0 WASHER M8
16 140.0

97
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁéiﬁm Basin Section Assembly

Step 4 :Frame Beam and Support Assembly

HEXBOLT
M10x1.5x40L
HEXNUT M10
WASHER M10
SPRING WASHER
M10
HEX BOLT
M10x1.5x30L
HEXNUT M10
WASHER M10
SPRING WASHER
M10
| |
! 1
! |
! |
! |
! |
! 1
! 1
! |
! |
Lo mm e i
Silicone
TIGHTENING TORQUE (A2-70) HEX BOLT
M TORQUE (Nm| M10x1.5x30L
HEX NUT M10
6 10 WASHER M10
8 17.0 EADlFC%]lNG WASHER
10 33.0
12 57.0
16 140.0

S8
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Basin Section Assembly

[HEATAWAY]

Step 5: Water Deflect Assembly

\A A
" o
/’v v~~\
v
e V.. :
e HEX BOLT
M8x1.25x20L
WING NUT M8
N WASHER M8
i
TIGHTENING TORQUE (A2-70)
M TORQUE (Nn) RS
6 10 N
8 1%.0 = L Hexeolt
H M6Ex1.25x20L
10 30 ﬂ?iﬁj ) HEX.LOCK NUT
12 57.0 E M6x1.25
WASHER M6
16 160.0 "\_—H__ff/ SPRING WASgHgER M6

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Basin Section Assembly

[HEATAWAY

Step 6:Piping and Valve Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

PIPE OVER FLOW

BOLT M8x1.25x40L

NR GASKET

WASHER FOR M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET
HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET

HEX.LOCK NUT M8X1.25




[ﬁéiﬁm Basin Section Assembly

Step 7 Water Pump Base Assembly

WASHER ‘\

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEXNUT LOCK M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
5 70 HEX BOLT M10x1.5x30L
: WASHER FOR M10
8 17.0 SPRING WASHER FORM10
HEXNUT M10x15
10 33.0
12 5%.0
16 160.0

101
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

Step 8: Water Pump pipe Assembly

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 70
HOSE CLAMP 1"
8 17.0 TEXTILE HOSE 1"
0 33.0 HEX BOLT M20 x90L
HEX LOCK NUT M20
12 210 WASHER FOR M20
1 140.0 SPRING WASHER FOR M20
102

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—— _ Basin Section Assembly

LU

Step 9:Move Assembled Basin to Position

LOUVER
TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)

6 7.0

8 17.0

10 33.0

12 51.0

16 140.0

103

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[E‘:‘?@ Coil Section Assembly

Spreader Bar

Spreader Bar

Butylon Surface Butylon Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

104
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



— Coil Section Assembly

T
[HEATAWAY]

TIGHTENING TORQUE (A2-70)

TORQUE (Nm]

6 1.0
8 170
10 33.0
12 51.0
16 160.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEXBOLT
M8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

105



_~—— _ (oil Section Assembly
[HEATAWAY

Butylon Surface

Butylon
Surface

HEX BOLT MBx1x20L
WASHER SPRING M6
HEXNUT M6x1
WASHER M6

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm| e o el
5 70 WASHER SPRING M8
HEX NUT M8x1.25

8 110 WASHER M8

10 33.0

12 51.0

16 140.0

106
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



. FAN Section Assembly

[HEATAWAY]
SEATAWAY

HEX BOLT
MBx1.25x25L

Butylon WASHER SPRING M8
HEX NUT M8x1.25

Surface WASHER M8

HEX BOLT
M8x1.25x25L |
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm]
6 1.0
8 170
10 33.0
12 51.0
16 160.0

107
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Ly Fan Motor Assembly

[HEATAWAY

HEXNUT M16
SPRING WASHER FOR
M16

WASHER FOR M16
HEX BOLT

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

108

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_—— _ Fan Motor Assembly
[HEATAWAY]|

HEX NUT M10
SPRING WASHER FOR
M10

WASHER FOR M10
HEX BOLT
M10x1.5x30L

HEXNUT M6
WASHER FOR M6
HEX BOLT
MEx1.5x15L

HEXNUT M16 HEXNUT M10
SPRING WASHER FOR SPRING WASHER FOR
M16 M10
WASHER FOR M16 WASHER FOR M10

HEXBOLT HEX BOLT
16x1.5x60L M10x1.5x30L

HEX NUT M8 G FANOUARD §
WASHER FOR M8 = P /)
HEX BOLT 2 [J;ﬁ;l o ol
MB8x1.5x15L =T x | | =
o Ch N il
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm) .
6 1.0 E ===l I
8 17.0 T = -
10 33.0
12 510 A —
00.1220/3-6/23°/8WR
16 160.0 #1250

90, o
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



@ FAN Motor Assembly

HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

110
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_—— Final Assembly

[HEATAWAY

Butylon Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEXBOLT
MBx1.25x20L
WASHER SPRING M8
WASHER M8

LICV NILITANO 1 DE




Installation Manual of EC9S

Footprint 12 X 18’

(3.6 X55mM)

Model
ECS-2600-1218C-S
ECS-2800-1218C-M
ECS-2950-1218C-S
ECS-3210-1218C-M
ECS-3500-1218C-M
ECS-3800-1218C-L



r

Piping Connection

[HEATAWAY
N4
=|. = —— .F
. o)
I - = | 1 A ]
L E- ' JIN6
[ad T as B . B g S
N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTy SIZE THREAD VALVE
N1 REFRIGERANT IMLET Z L" - -
N2 REFRIGERAMT OUTLET Z L" - -
N3 MAKE UP WATER 1 2" BSPTIF BALL VALVE
N OVER FLOW 1 2" BSPTIM -
NS ORAIN 1 2" BSPTIF BALL VALVE
Nb QUICK REFILL 1 2" BSPTIF BALL VALVE
113
ECI RIGGING 6§ ASSEMBLY INSTRUCTION
ECS RIGGING & ASSEMBLY INSTRUCTION



_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

» Step 1: Start Assembly from item * BASIN SECTION-F " And “ BASIN SECTION-M*

HEX BOLT
M8x1.25x25L
WASHER

SILICONE

WASHER M8
SPRING WASHER M8
HEXNUT M8x1.25

TIGHTENING TORQUE (A2-70) L e
SPRING WASHER FOR M0
M TORQUE (Nm) \ : "
6 10 : .
8 170 0®
10 330 _
12 31.0 HEXBOLT M 5x30L ">
16 140.0 FLAT WASHER FOR MI0 /" Butylon Surface

114
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁ;ﬁ Basin Section Assembly

» Step 2: Assembly “ BASIN SECTION-B " with * BASIN SECTION-F * And
“BASIN SECTION-M "

Caution: Remove Lifting lug
after assembly basin section

HEX BOLT
M8x1.25x25L
WASHER

SILICONE

WASHER M8
SPRING WASHER M8
HEX NUT M8x1.25

Butylon Surface

® & a
s 5 8

TIGHTENING TORQUE (A2-70) HEXNUT M10x15
M TORQUE (Nm) SPRING WASHER FOR M10 Butyl on Surface
6 70
8 170
10 33.0
12 5%.0
16 160.0 HEX.BOLT M10x15x30L

115

et
EC9RIGGING & ASSEMBLY INSTRUCTION FLAT WASHER FOR M10 /




== Basin Section Assembly

[@’ATAVJ.@

» Step 3 : Assembly Frame Support

Butylon Surface

o |
O
12
o i
H
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm) - HEXNUT M10x1.5
- SPRING WASHER M10
6 70 - WASHER M10
8 17.0 - HEX BOLT M10x1.5x30L
10 33.0
12 57.0
16 160.0
116

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e

_~——_ Basin Section Assembly

[HEATAWAY]
SEAVANAY

» Step 4 : Assembly Frame Support with BASIN Set Assembly

Butyl on Surface

- HEXBOLT M10x1.5x30L
- WASHER M10

- SPRING WASHER M10
- HEXNUT M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

117
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



—— _ Basin Section Assembly

[HE ATAWAY]

» Step 5: Assembly Frame Support with BASIN Set Assembly

-HEXNUT M10x1.5
- SPRING WASHER
M10

- WASHER M10

| -HEXBOLT

2 M10x1.5x30L

Butylon Surface

HEXBOLT

M10x1.5x30L
WASHER M10
HEXNUT M10

Butylon Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

118
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁ;@ Basin Section Assembly

» Step 6 : Assembly Top Frame of BASIN SECTION

."I'-

=

Butylon Surface

-
<
]

\ o o o o :
\ o o 8 o 0 \
O 0 .
o B o )
TIGHTENING TORQUE (A2-70) o i o /
M TORQUE (Nm| ~ 7
6 70
8 17.0 HEX BOLT
10 330 MBx1.25x25L
WASHER M8
12 )10 HEX_LOCK NUT
16 1400 MBx1.25

119
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁéiﬁm Basin Section Assembly

» Step 7 :Install Top Frame to BASIN SECTION and assembly MID FRAME

Caution:Remave Lifting lug and eye bolt
after assembly basin section finished.

-HEXNUT M10x1.5

- SPRING WASHER M10

- WASHER M10

- HEXBOLT M10x1.5x35L

-HEXNUT M10x15
- SPRING WASHER M10
- WASHER M10
-HEX BOLT
M10x1.5x35L
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm]
6 1.0
8 170
10 33.0
12 51.0
16 160.0
120

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[;@ Basin Section Assembly

» Step 8 : Assembly support frame and Deflector

SILICONE ON SURFACE P ™

y & P,
':!r @T}‘ k“‘“‘&-\
- = LIFTING EYE BOLT

S MIOX15x17L
hY /) WASHERFORM10
\ HEX NUT M10XL5

- HEX NUT M6x1 Tt
- SPRING WASHER M6

- WASHER M6

- HEX BOLT M6x1x20L

SILICONE AND BUTYL ON
SURFACE

-HEXNUT M10x1.5
- SPRING WASHER M10
- WASHER M10

- HEXBOLT M10x1.5x30L

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

121
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e

_~——_ Basin Section Assembly

[HEATAWAY]
SEATAWAY

» Step 9 : Install water pipe and Ball Float Valve to BASIN SECTION

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTENING TORQUE (A2-70)

TORQUE (Nm]

1.0

170

33.0

51.0

160.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX NUT M20x2.5

SPRING WASHER FOR M20

WASHER FOR M20
HEX BOLT M20x2.5x70L

HOSE CLAMP 1"
TEXTILE HOSE 1"

HEX BOLT M20 xS0L

HEX LOCK NUT M20
WASHER FOR M20
SPRING WASHER FOR M20

1ee



[ﬁ;ﬁ Basin Section Assembly

» Step 10 : Pump set assembly and install to BASIN SECTION

WASHER‘\

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEX.NUT M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
b 1.0 HEX.BOLT M10x1.5x30L
WASHER FORM10
8 11.0 SPRING WASHER FOR M10
10 330 HEXNUT M10x1.5
12 57.0
16 160.0
123

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e Basin Section Assembly

[HEATAWAY,

» Step 10 : Pump set assembly and install to BASIN SECTION

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HOSE CLAMP 1"
TEXTILE HOSE 1"

HEX BOLT M20 xS0L

HEX LOCK NUT M20
WASHER FOR M20
SPRING WASHER FOR M20

124



[HEATAWAY]

Basin Section Assembly

Move BASIN SECTION to position

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm]
6 1.0
8 170
10 33.0
12 51.0
16 160.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

125



_~—— _ (oil Section Assembly

——
[HEATAWAY]

>> Assembly Coil Section L and R on Basin

Speader bar

Butylon Surface

HEXBOLT
M8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

126
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ (Coil Section Assembly

[HEATAWAY]

BUTYL ON
SURFACE

HEX BOLT MBx1x20L
WASHER SPRING M6
HEXNUT M6x1
WASHER M6

HEXBOLT
M8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 5%.0
16 140.0

127
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—— _ Fan Section Assembly

LU

>> Assembly FAN Section L and R

BUTYL ON SURFACE

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8
HEX BOLT
M8x1.25x25L
WASHER SPRING M8
TIGHTENING TORQUE (A2-70) HEX NUT M8x1.25
WASHER M8
M TORQUE (Nm)
6 7.0
8 11.0
10 33.0
12 510
16 160.0

128
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



Ly Fan Motor Assembly

[HEATAWAY

0

E“"_a‘ (A ;

1=

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 51.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEXNUT M16

SPRING WASHER FOR
M16

WASHER FOR M16

HEX BOLT M16x1.5x60L

129



_~—— _ Fan Motor Assembly
[HEATAWAY]

HEX NUT M10
SPRING WASHER FOR
M10

WASHER FORM10
HEX BOLT
M10x1.5x30L

HEXNUT M6
WASHER FOR M6
HEX BOLT
MBEx1.5x15L

HEXNUT M16 HEXNUT M10
SPRING WASHER FOR SPRING WASHER FOR
M16 M10
WASHER FOR M16 WASHER FOR M10

HEXBOLT HEX BOLT
16x1.5x60L M10x1.5x30L

HEX NUT M8 g :
WASHER FOR M8 = P
HEX BOLT 5 | h;:ﬁql o Y
MB8x1.5x15L : e | T )
Pt L= AN ”l
- ] e P —
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm) Y,
b 1.0 E =) 7S
8 17.0 T = -
10 33.0
12 57.0 B —=
O0A220/3-6/23°/8WR
16 160.0 #1250

90, o
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



— Fan Section Assembly

[HEATAWAY]

>> |nstall FAN set With Motor to FAN Section

HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 5%.0
16 140.0

131

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



— Fan Section Assembly

[HEATAWAY]

>> |nstall FAN Section

HEX BOLT M8x1.25x20L
WASHER SPRING M8
WASHER M8

HEX NUT M8 1.25

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 5%.0
16 140.0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



HEATAWAY

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—_ Water Cooling Coil Install

[HEATAWAY]
SEATAWAY

» Water Cooling Coil ( 1 Layer Type)

:
L] 2 =
%
FERRULE GASKET 25.4 mm.
FERRULE CLAMP 25.4 mm.
: | L& i
HEX.BOLT M6x1x20L
SPRING WASHER FOR M6E
WASHER FOR M6
HEX.NUT MBx1
. B,
1 1
1 1
1 1
1 1
Lm — —— — 1
TS
1 1
1 1
1 1
Lm — —— — 1
A |
1 1
1 1
| 1
Lo
HEX.BOLT M8x1.5x20L
SPRING WASHER FOR M8
L4 WASHER FOR M8
» oo HEXNUT M5x1.5
HEX.BOLT M8x1.5x21L
™ e FERRULE GASKET 25.4 mm. SPRING WASHER FORMS
FERRULE CLAMP 25.4mm WASHERFOR MBS
‘ ‘ HEX.NUT M5x1.5
134

ECS RIGGING 6§ ASSEMBLY INSTRUCTION




_~—_ Water Cooling Coil Install

[HEATAWAY]
HEATAWAY]

» Water Cooling Coil ( 2 Layer Type )

FERRULE GASKET 25.4 mm.
FERRULE CLAMP 25.4 mm.

HEX.BOLT MBx1x20L
SPRING WASHER FOR M6
WASHER FOR M6

HEX.NUT M6x1

Q £ I\
N
Vi

R —

HEX.BOLT M8x1.5x20L
SPRING WASHER FOR M8
WASHER FOR M8

=== HEX.NUT M5x1.5
HEX.BOLT M8x1.5x21L
_____ FERRULE GASKET 25.4 mm. SPRING WASHER FOR M8
FERRULE CLAMP 25.4 mm WASHER FOR M8
’ ’ HEXNUT M5x15
135

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[ﬁﬁf_} Water Cooling Coil Install

>> Process of BASIN SECTION with Water cooling coil move to position

136
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



.-,-’L s e
LU

Standby water pump assembly

» Step 1: Start Assembly water pump base

1
1

HEX.BOLT M10x1.5x25L v 1

WASHER FOR M10

HEX.NUT LOCK M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FORM10
HEXNUT M10x1.5

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x1.5

WASHER ‘\

WASHER

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FOR M10
HEXNUT M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FORM10

SPRING WASHER FORM10
HEX.NUT M10x1.5

137



ﬁf’“@ Standby water pump assembly

» Step 2 : Assembly water pump and Suction Pump pipe

GASKET

HEX.BOLT M20x2.5x60L
WASHER FOR M20
SPRING WASHER FOR M20
HEX.NUT M20x2.5

BUTTERFLY VALVE 6" ‘\

GASKET

/ /

HEX.BOLT M20x2.5x120L
WASHER FOR M20

/ SPRING WASHER FOR M20
HEX.NUT LOCK M20x2.5

|

|

|

| =

HEX.BOLT M20x2.5x70L
WASHER FOR M20
SPRING WASHER FOR M20
HEX.NUT LOCK M20x2.5

HEX.BOLT M12x1.75x50L
WASHER FOR M12
WASHER

SPRING WASHER FOR M12
HEXNUT M 120x1.75

138
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[E—f@ Standby water pump assembly

» Step 3: Assembly Lower pump pipe

BOLT M20x2.5xS0L
WASHER FOR M20
SPRING WASHER FOR M20
HEX.NUT M20x2.5

FLANGE 6"

CHECK VALVE 5"

STUD BOLT M16x2.0x200L
WASHER FOR M16

SPRING WASHER FOR M16
HEXNUT M16x2

TEXTILE HOSE 1”
HOSE CLAMP 1”

TEXTILE HOSE 1”
HOSE CLAMP 1”

139
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[

[HEATAWAY

Ladder assembly

» Step 1: Start Assembly from Lower Ladder

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

1. Lower Ladder
2. Upper Ladder

HEX.BOLT M8x1.25x25L |
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x25L
SPRING WASHER FOR M8

WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x25L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

1 Unit
1 Unit




saanway  Platform assembly for footprint 9

J——

1. Platform A 1Set
- Platform Floor A 1 Unit
- Handrial A-1 1Unit
- Handrail A-2 1Unit
E - Handrail A-3 1Unit
AXR - - BeamsupportPlatform 2 Units

I

& & 5 & 88 & aas 8 ®

- H
-
Handrial A- Handrial A-2
A 1
Handrial A-3 Beam support Platform
141

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



[EA'TZWAY Platform assembly for footprint 9'

» Step 1: Start Assembly from Platform A

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

HEX.BOLT M8x1.25x20L
£ SPRING WASHER FOR M8
WASHER FOR M8

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

HEX.BOLT HEX.BOLT
MBx1.25x20L M8x1.25x20L
SPRING WASHER SPRING WASHER
FORMS8 FOR M8
WASHER FOR M8 WASHER FOR M8
HEX.NUT M8x1.25 HEX.NUT M8x1.25

142
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



e
[HEATAWAY]

—  Platform assembly for footprint 9'

» Step 2 : Install Platform A

HEX.BOLT M10x1.25x30L

SPRING WASHER FOR M10

1N WASHER FOR M10
HEX.NUT M10x1.25
Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

o

ee
o
EEE
[
ﬁ

L
[~ - -] P

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR
M10

WASHER FOR M10

HEX.NUT M10x1.25
143



—— Platform assembly for footprint 12’

[HEATAWAY]

1. Platform A 1 Set

- Platform Floor A 1 Unit

F_P _ ‘@—T - Handrial A-1 1 Unit
= L. / : - Handrail A-2 1 Unit
: Tﬁﬁ 1 1|I I *—ET : - Handrail A-3 1 Unit
:.L ; 1 ‘||' t : 5L- - Beam support Platform 2 Units

5! INE
15
e

Platform Floor A Handrial A-1 Handrial A-2
Handrial A-3 Beam support Platform
—F

144

ECS RIGGING 6§ ASSEMBLY INSTRUCTION



= Platform assembly for footprint 12’

[HEATAWAY]

» Step 1: Start Assembly from Platform A

HEX.BOLT M8x1.25x20L
£ SPRING WASHER FOR M8
WASHER FOR M8

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

HEX BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25

145



—— Platform assembly for footprint 12’

[HEATAWAY]

» Step 1: Start Assembly from Platform A

[HIEATTARA

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10

|
1|

Il 1] WASHER FOR M10

HEX.NUT M10x1.25

[ o]

=
?I:u: i 3

J
4 e t Lol 0

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX.BOLT M10x1.25x30L HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10 SPRING WASHER FOR M10
WASHER FOR M10 WASHER FORM10
HEXNUT M10x1.25 HEXNUTM10xL2g



_—— Platform assembly for footprint 18’

[HEATAWAY]

RNNEIZ:E

2
.

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

1. Platform A

1Set
Platform Floor A 1Unit
Handrial A-1 1Unit
Handrail A-2 1Unit
Handrail A-3 1Unit
Beam suppart Platform 2 units

Platform Floor
A

Handrial A-3

2. Platform B

Handrial A- Handrial A-2
1

Beam support Platform

1Set
Platform Floor B 1Unit
Handrial B-1 1 Unit
Handrail B-2 1Unit
Handrail B-3 1 Unit
Beam support Platform 3 uUnit
1k
|z A
Platform Floor Handrial B- Handrial B-2

B

Handrial B-3

1

Beam support Platform

147



J——

[

[HEATAWAY]

= Pplatform assembly for footprint 18’

» Step 1: Start Assembly from Platform A

HEX.BOLT
M8x1.25x20L
SPRING WASHER
FOR M8

WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR

M8
WASHER FOR M8

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

HEX.BOLT
M8x1.25x20L
SPRING WASHER
FORM8

WASHER FOR M8
HEXNUT M8x1.25

HEX BOLT M8x1.25x20L
SPRING WASHER FOR M8

WASHER FOR M8

HEX.BOLT
MB8x1.25x20L
SPRING WASHER
FOR M8

WASHER FOR M8
HEX.NUT M8x1.25

148



r— 1

[HEATAWAY]
SEATAWAY

Platform assembly for footprint 18’

» Step 1: Start Assembly from Platform A

=
EATAWAY) %\"/ L
Sl
h\-.a"'
| 1]

AN

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10

HEX.NUT M10x1.25

L Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10

WASHER FOR M10
HEXNUT M10x1.25

slfen —

ECS RIGGING 6§ ASSEMBLY INSTRUCTION

- 0 %% e HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
T WASHER FOR M10
m HEX.NUT M10x1.25
HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
s HEX.NUT M10x1.25
Bl
" O — E—ET‘ o 3 H
+ 5 oo . g I:l F
) i i o
HEX.BOLT M10x1.25x30L HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10 SPRING WASHER FOR M10
WASHER FOR M10 WASHER FOR M10
HEX.NUT M10x1.25 HEX.NUT M10x1.8%9



[;@ Platform assembly for footprint 18’

» Step 2 : Start Assembly from Platform B

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25

150
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~——_ Platform assembly for footprint 18"

[HEATAWAY]
HEATAWAY]

» Step 1: Start Assembly from Platform A

>
T Il
Sl
h\-.a"'
T HEX.BOLT M10x1.25x30L

SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

ﬁ L Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
L WASHER FOR M10
' . J)] “——————— HEXNUTMI1Ox125
HEXBOLT [ o ° e
M10x1.25x30L
SPRING WASHER || 14!
FORMIO |l
WASHER FOR M10 i I ﬂ ﬁ
HEX.NUT M10x1.25 L | — L
1l . i
HEX.BOLT M10x1.25x30L JEREEREE I R
SPRING WASHER FOR M10 ] ; i :
WASHER FOR M10 g i i i
HEXNUTM10x125 | |of |s T

oL

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

| S
7

______________

151
ECS RIGGING 6§ ASSEMBLY INSTRUCTION




—— _ Top Handrail assembly

__—
LU

HEX BOLT M6x1.25x20L
SPRING WASHER FOR M6
WASHER FOR M6
NUT FOR M6
A"/
~
\\~A
A"/
v
td
/”
v
\\\\
v
td
/”
HEX BOLT M8x1.25x25L
SPRING WASHER FOR M8
WASHER FOR M8
NUT FOR M8
HEXBOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
NUT FOR M8
HEX BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8 \
NUT FOR M8 \

152
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



_~—— _ Standard Cage assembly and Addition cage
Lol

» Standard Cage

HEX.BOLT Mbx1.25x25L (PAN HEAD)
SPRING WASHER FOR M6
WASHER FOR M6
T ' /m/“/ NUT FOR M6
I 1
I 1

HEX.BOLT M6x1.25x25L (PAN HEAD)

SPRING WASHER FOR M6
WASHER FOR M6
oo ! NUT FOR M6
S
@

HEX.BOLT M6x1.25x25L
SPRING WASHER FOR M6
WASHER FOR Mb

7

\

<r

N/

» Addition cage

] <
Aﬂtu HEX.BOLT M6x1.25x30L (PAN HEAD)
s \ SPRING WASHER FOR M6
A WASHER FOR M6
w\ \ﬂ; NUT FOR M6
n.:‘“‘ 5 k.
UL L g
[
AT 1 Y R
M [ * I
A N
L% \d !
E[ P //m 3:\* >H ______ | HEX.BOLT M6x1.25%x25L
%i é“‘ SPRING WASHER FOR M6
L - \\\> WASHER FOR M6
.\\‘ 1£< | NUT FOR M6
SR - ! A
T \

153
ECS RIGGING 6§ ASSEMBLY INSTRUCTION



HEATAWAY

WORLD CLASS QUALITY

HEATAWAY CO., LTD.

135 M.7, Khiong Preng, Mueang Chachoengsao Tel. +66(0) 38-088708

Chachoengsao, Thailand, 24000 E-mail: sales@heataway.net




	Slide 6
	Slide 7
	Slide 8
	Slide 9
	Slide 10
	Slide 1
	Slide 2
	Slide 3
	Slide 4
	Slide 5
	Slide 6
	Slide 7
	Slide 8
	Slide 9
	Slide 10
	Slide 11
	Slide 12
	Slide 13
	Slide 14
	Slide 15
	Slide 16
	Slide 17
	Slide 18
	Slide 19
	Slide 20
	Slide 21
	Slide 22
	Slide 23
	Slide 24
	Slide 25
	Slide 26
	Slide 27
	Slide 28
	Slide 29
	Slide 30
	Slide 31
	Slide 32
	Slide 33
	Slide 34
	Slide 35
	Slide 36
	Slide 37
	Slide 38
	Slide 39
	Slide 40
	Slide 41
	Slide 42
	Slide 43
	Slide 44
	Slide 45
	Slide 46
	Slide 47
	Slide 48
	Slide 49
	Slide 50
	Slide 51
	Slide 52
	Slide 53
	Slide 54
	Slide 55
	Slide 56
	Slide 57
	Slide 58
	Slide 59
	Slide 60
	Slide 61
	Slide 62
	Slide 63
	Slide 64
	Slide 65
	Slide 66
	Slide 67
	Slide 68
	Slide 69
	Slide 70
	Slide 71
	Slide 72
	Slide 73
	Slide 74
	Slide 75
	Slide 76
	Slide 77
	Slide 78
	Slide 79
	Slide 80
	Slide 81
	Slide 82
	Slide 83
	Slide 84
	Slide 85
	Slide 86
	Slide 87
	Slide 88
	Slide 89
	Slide 90
	Slide 91
	Slide 92
	Slide 93
	Slide 94
	Slide 95
	Slide 96
	Slide 97
	Slide 98
	Slide 99
	Slide 100
	Slide 101
	Slide 102
	Slide 103
	Slide 104
	Slide 105
	Slide 106
	Slide 107
	Slide 108
	Slide 109
	Slide 110
	Slide 111
	Slide 112
	Slide 113
	Slide 114
	Slide 115
	Slide 116
	Slide 117
	Slide 118
	Slide 119
	Slide 120
	Slide 121
	Slide 122
	Slide 123
	Slide 124
	Slide 125
	Slide 126
	Slide 127
	Slide 128
	Slide 129
	Slide 130
	Slide 131
	Slide 132
	Slide 133
	Slide 134
	Slide 135
	Slide 136
	Slide 137
	Slide 138
	Slide 139
	Slide 140
	Slide 141
	Slide 142
	Slide 143
	Slide 144
	Slide 145
	Slide 146
	Slide 147
	Slide 148
	Slide 149
	Slide 150
	Slide 151
	Slide 152
	Slide 153
	Slide 154

